. '
1
2 MILL'S QUALITY 2008.07.18
Al E Aok A oW B
CERTIFICATE NO.: E200807-0215-001542(5002650) OWW‘HHmHO>H.mw L/C No. (P/O No.) :  47LI-C45661-TJFE(0801844)
A E A -~ D = a 7
COMMODITY . E.R.W STEEL PIPE - mﬂ -.- wunm>= mﬁmm_ hOn.—u. CUSTOMER DUFERCO _SA
A E (F)M| O K| ToE A
SPECIFICATION @ API 5LB PSL1/ASTM AS3B(2007) HEAD OFFICE : BONGNAE-DONG 1GA, JUNG-GU. SEOUL. KOREA SEAH STEEL CORPORATION
POHANG PLANT © 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO. F B A % T % QUANTITY H) 5l
NO. | (BATCH NO.) ORDER SIZE B F 2 o FEREM/T) | REMARK
*1 PCS TOTAL LENGTH WEIGHT
Vi
1 st Bee 12 " X0.225"  X6.120 M 70 428.400 M 19.162
o | sB10235 . . g _ g
2 (SHI7081010)| BBE 12 X 0.225% X6.120 M 337 2,062 440 M 92.253
3'|sironaon)| BEE 12 " X0.2255"  X6.120 M 285 1,744.200 M 78.018
SB1005
4 AmmmW%%%%wcu BBE 12" X0.225 " X6.120 M 154 942480 z 42.157
HYDROSTATIC | N |VD|F|S|C|RM|B|D|C|F|F|RF| ZINC COATING COMPOSITION( TENSILE TEST JBUCT
: : IMICAL COMPOSITION(% i ES
TEST | TIT[L[H|{O|EA|E|R|R|L|L[EL TEST WG, OOMPOSITION(N) (Gage Length : 50mm) ﬁ.% HARD-| HEAT | PROTECTIVE
DIsMIA|0 i SCIN|TIUfA)S VA NESS | TREAT| COATING &
HEAT NO 5 Sec| m T{AN|T|K|RfDE[T|T|0|1|c|RT[vewH oF|Z|Z Blc|si| un [P |s |culnt|crR|No| v |ceq| D | TENSILE m%_%,_rﬁcé E;l m_m,%,. mmmmm% TEST | MENT [ LINING
NO. | (BATCH NO.) S _w _m < :ﬁ N N|E|SE|ZINC n_m_m 515 s STRENG ARES
_ 2 _ 21A G G EN ! LA N - - — -
psi wh bm h. w H.m _m. C.5[ALKl & 2 3 |2|2]|2|2]|3 % SN qﬁ_mmww P.H
Tl G N 5| +3 G x4 |5 |46 *7 =g [+0| Psi PSi 1410 [rould % £11
30 MAX | 26 120 | 30 | 30 |40]40]40| 15|80
SPEC MIN 60000 | 35000
‘1| $B10235 740 G{G| 6 |G G H [15] 2| 66 [18] 6
(SHI7072070) P l14) 3| 65 |20]7|1f{1]1]|TR|1 T| 67560 | 49490 | 36 G
P |15 1| 66 |16 7 |TR| 1| 1]|TR|1 W| 70150
2| SB10235 740 G|G| G |G G H |15] 2| 66 |18] 6
(SHI7081010) P14l 1] 66 |[17] 7 [TR[1]|1[TR|TR T| 69120 | 50060 | 38 G
P {151 3] 66 |18 8 |TR|1[1|TR|1 W| 72130
3| SB10056 740 GI|G| G |G G H |I5| 2] 64 |14] 4
(SHI7081020) P 14| 1] 63 |12| 4 |TR|TR| 1 |TR] 1 T| 67130 | 50200 | 36 G
P (16 1] 64 |14|5 |TR[1][1][|TR|TR W| 69840
4| SB10051 740 Glc| ¢ |G G H |15 1| 65 |14] 4
(SHIT081030) P14 1|64 |13[6|1]1]1]|mRITR T| 68270 | 47640 | 37 G
P {14|TR| 64 |16] 4| 1] 1]|1|TR|TR W| 70840
N 1~ #12 % DESCRIPTION OF GOODS : 1,409.329 MT (+/- 10 PCT.)RIE ERW PIPES / GRADE: API 5L-B/ ASTM A53B.GRADE:P 5L-B/ ASTM AS3B.
. e PHYSICAL PROPERTIES SAME AS TENSILE TEST & IMPACTST.
0 | Refer To The Attached H
T | Section Designation E
3 R
SUrvevor - WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE M S OMD
Surveyor SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. anager of Q.M Dept.
- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE. ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES R\l
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT v m-
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231) ) "




